
 

 
 

   

Taweelah 200 MIGD IWP Seawater 
Reverse Osmosis Plant 

Abu Dhabi, UAE 
 

 

 
 

Environmental & Social  

Impact Assessment (ESIA) 

Volume 2-Main Text, Tables  

& Figures 

 

 

 

Prepared for: 

 

September 2019



 
 

 
 

5 Capitals Environmental and Management Consulting 
Principal office: PO Box 119899 Sheikh Zayed Road, Dubai, UAE 

'+971 4 343 5955   6+971 4 343 9366 

DOCUMENT INFORMATION 
Project Name Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant, Abu 

Dhabi, UAE 

5Cs Project Number  1305/001/071 

Document Title Environmental & Social Impact Assessment (Volume 2 -Main Text, 

Tables and Figures 

Client ACWA Power, SEPCO III Electric Power  

5Cs Project Manager Eva Muthoni Kimonye 
[...]
Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

58 

   

Figure 3-9 Taweelah IWP - ACWA Power Site Plan 

 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

59 

   

3.5.1 Open Seawater Intake 

The facility will have a combined seawater intake and pumping system that will be required 

to draw in 2,482,944 m3 of seawater each day. This volume will provide sufficient seawater to 
meet the production demand at all possible operating points, including the most adverse 

seawater conditions in the design envelope (refer to table 3-1). The intake velocity, as per 
current design specifications, will be 0.15 m/s (as per IFC guideline) up to a maximum of  0.2 
m/s (ACWA Power, 2019).  

The location of the intake channel was pre-set by EWEC at the concept design stage. Given 
the intake volumes required, initial design calculations conducted at the concept design 

phase estimated that using a submerged pipe intake to draw water in to the facility would 
require 6 intake lines each with a 2 metre diameter.  In light of this, an intake channel was 

preferred.  Use of the existing intake channel was also considered as an option. The intake 
volumes required by the new facility render this option non-viable on the basis that intake 

velocities in the channel will exceed the threshold at which physical screening can operate 
effectively, with potential impacts to operation of both the Project and the neighbouring 

Taweelah Complex.  The preferred configuration of the open intake channel is shown in the 
figure below. 

The open seawater intake system will include breakwater facilities allowing the seawater to 

enter into an open intake channel. The breakwaters will be designed to protect the calm 
basin from the predominant wave cycle from the north and northwest. 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

60 

   

Figure 3-10 Open Intake Channel Configuration 

 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

61 

   

The open intake channel will lead to a stilling basin (intake bay).  As feedwater is drawn into 

the plan, intake waters will be physically screened. The screening system will be composed of 
five screening channels (each capable of handling 25% of the total flow), each one 

equipped with bar screens (space between bars 30~50 mm) and travelling band screen 
(mesh opening size 5 mm).  

The screening system will be capable of screening solids (e.g. floating matter, algae, mussels, 

fish or jellyfish) down to at least five (5) mm in size. The screening trains will be designed so 
that failure will not cause the facility to cease operation. The intake screening and filtration is 

required to ensure that intake waters can still be drawn into the plant even during the most 
unfavourable conditions with regard to seawater level,  pollution, and clogging of some of 

the intake screens. Solid waste filtered out by the physical screens will be transferred to a 
standardized waste container. Solid wastes will be treated as organic waste and stored and 

transferred off the site in accordance with Abu Dhabi Centre for Waste Management 
(Tadweer) Regulations.  

Revolving bar screens and travelling band or drum screens will be constructed of seawater 

resistant material, will have an automatic cleaning system. The installations of each screening 
channel as well as other equipment installed in the pumping station, including related 

embedded parts, will be equipped with fully automatically controlled cathodic corrosion 
protection systems.  

3.5.2 Intake Pumps and Pre-Treatment 

The screens and seawater pumping station will be designed to allow particular pipes and 

associated pumps to be operated independently from each other.  All hydraulic structures 
will be designed to ensure favourable flow, in order to prevent dead water areas, reverse 

currents, flow separation and eddies. The intake pumping station will be arranged in such a 
way that it will be possible to sectionalize, close and empty for maintenance and / or 
cleaning. 

A forebay preceding the pump pits will be designed to ensure non-turbulent flow of 
seawater to the pumps. Five pumps, four in operation and one standby, will draw water into 

the intake chamber and pump feedwater on to the facility. The delivery line of each pump 
discharges the seawater in a common header that is then divided in two lines satisfying 

hydraulic performance. The pumping station will be designed as a gravity structure, which 
will be non-buoyant by its own weight in the event of the whole pumping station being 
emptied. 

A hydraulic model for the proper working of the pumping station will be specified and tests 

carried out by a specialized laboratory. The pump performance and flow conditions within 
the pumping station will be investigated for different combination of: 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

62 

   

• Open or close of different screening trains; 

• Water levels; and 

• Operation of various pumps. 

3.5.3 Dissolved Air Floatation (DAF) Filtration 

A Dissolved Air Floatation (DAF) system will provide additional filtration of the feedwater 

should this be required.  Under normal operating conditions, when there are no excessive 
blooms of algae, there is no oil or floating grease (below 0.1 ppm) and TSS is lower than 10 

ppm, the DAF system will not be utilised. Should any of the thresholds be exceeded, the DAF 
system will be utilized to remove potential contaminants or impurities that could not be 

removed by the physical screening process.  Two blocks of DAF will be supplied, each serving 
100 MIGD of water production. Each group will be comprised of 18 units as shown in the 
figures below. 

 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

63 

   

Figure 3-11 Plan View of Proposed DAF System 

 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

64 

   

Figure 3-12 Cross Section of Proposed DAF System 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

65 

   

Contaminants are removed in the DAF system by dissolving air in the feedwater under 

pressure and then releasing the air at atmospheric pressure in a flotation tank. When the 
dissolved air comes out of solution in the form of micron-sized bubbles it attaches to target 

contaminants. The bubbles and contaminants rise to the surface and form a floating bed of 
material that is removed by a surface skimmer into an internal hopper for further handling. 

The DAF system includes a number of individual units equipped with flocculation chambers, 
pressurization reactor, depressurization injectors and floating cells.   

Pressurization reactors are fed by recycling pumps. Thirty-six recycling pumps will be installed, 

one pump per DAF unit. Iron chloride (FeCl3) is added to enhance coagulation with a view to 
enhancing the retention of the waste solids.  Sulphuric acid is also added to adjust 
feedwater pH to further optimise coagulation in the DAF.  

The floating sludge will be collected by a paddle conveyor installed in the surface of the 
floating cells and discharged in to a drainage channel transfers waste solid to two sludge pits 

built at each side of the DAF structures. Settled sludge will also be collected by a bottom 
scraper and discharged in the sludge pits.  Within the sludge pits, submersible pumps will 

pump the sludge to a main sludge collector that connects them to sludge homogenization 
tanks for the dewatering.  

Each homogenization tank will be constructed of reinforced concrete.  DAF sludge and the 

sludge produced in the lamellar settling tank will be mixed and transferred to a centrifuge 
decanter by volumetric pumps.  Polyelectrolyte solution will be dosed at the centrifuge 

suction to enhance the dryness of the sludge after centrifugation. The polyelectrolyte 
solution is prepared in an automatic dilution station and it is injected at each centrifuge 

suction. The dewatering pumps will have a combined capacity of 135 m3/hr of sludge and 
will produce dewatering effluent and solid, dewatered waste. The clarified water produced 

by the decanters will be discharged to a drain pit before being transferred to a backwash 
tank which will be further treated if required, prior to discharge to the marine environment as 
a constituent component of the facility’s marine discharge.  

The waste solid material will mainly consist of fine inorganic and organic particles. The precise 
chemical composition will depend on the contaminants present in the feedwater, and is 

may be subject to characterization during the operational phase of the plant operation. 
Waste solids will be periodically transferred for off-site disposal under license from the Abu 

Dhabi Centre for Waste Management (Tadweer). The volumes of waste generated will 
depend on the frequency with which the DAF system is in operation, which in turn depends 
on the quality of the feedwater.  



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

66 

   

3.5.4 Dual Media Filters 

DMF is another pre-treatment process that the sea water will go through prior to reverse 

osmosis, after it has been treated in the DAF. Generally, within the context of desalination, 

the filter is comprised of a dual layer of pumice (porous volcanic material) and quartzite 
sand, which act as the filtration media inside the system.  

The DMF has been designed for a maximum of one backwash per day, in order to remove 

the accumulated material. The backwash will be executed with the RO first pass brine, which 
will be stored for this purpose in a dedicated DMF backwash water tank. The backwash 

waste water produced during the washing cycle extracts the retained suspended solids out 
of the filtration media and has a high suspended solids and iron concentration. Backwash 

water is directed to a wastewater treatment facility prior and, after treatment, is mixed with 
reject brine and discharged to the marine environment via the effluent outfall. 

3.5.5 Reverse Osmosis 

Reverse Osmosis (RO) is a water purification system that uses a semi-permeable membrane 

to remove salts and other larger particles from the seawater. Osmosis is a naturally occurring 
process, where a weaker saline solution will migrate to a stronger saline solution through a 

semi-permeable membrane to reach the same ion content in both solutions – diluting the 
stronger saline solution. A semi-permeable membrane is a membrane that allows some 

atoms or molecules to pass, but not others. The process of RO overcomes the natural osmosis 
by applying pressure in excess of the osmotic pressure to the strong saline solution, thereby 

forcing the seawater through the semi-permeable membrane to obtain fresh water. The 
natural osmotic pressure of seawater is approximately 27 bar. The filtered seawater in this 

Project will be pressurized up to 65 bar for the 1st pass RO (to be confirmed during the further 
stages of the design process). This allows the water to pass on to the other side of the 

membrane without the salt content, which is then directed in to the desalinated water 
pipeline.  

The RO system is composed of end-to-end placed RO modules, forming the RO ‘trains’ and 

‘racks’. Each RO module is composed of layers of semi-permeable membranes which are 
connected at one open end to a tube. There are spaces between each layer in order to 

allow water to flow across the membranes. The layers of membranes are then spiral-wound 
around the permeate tube as shown in the figure below. 

  



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

67 

   

Figure 3-13 Typical Layering System in RO Module 

 
Each RO Train will comprise a dedicated high pressure pump or in alternative a maximum of 

three trains can be fed by the same high pressure pump, a feed booster pump to the high 

pressure pump (as required), an energy recovery device booster pump, a dedicated 
membrane skid and dedicated energy recovery devices. 

The RO flux for the first pass will be designed for an average flux not exceeding 14.5 l/m2/hr 

and 17 l/ m2/hr. The recovery rate will be selected considering the required quality and the 
reliability of the system; however, the recovery rate of the first pass will in no case exceed 
43%. The second pass of RO section will not exceed 35 l/ m2/hr.  

CIP system-Flushing System 

The CIP system is a method of cleaning the interior surface of closed systems without 

disassembly, which in this case will be used to clean the RO membranes. This system has 

been designed for the separate cleaning and sterilization of at least one train of the RO 
system (either the first pass or second pass). Sulfuric acid and sodium oxide are typically used 
for the CIP cleaning solution.  

The CIP system will be composed by a preparation mixing / recirculation tank, electric 
heater, cooling arrangement, pumps, valves and piping, online temperature indicator and 

switch, cartridge filter, isolation valves, pressure gauge. The CIP system will be permanently 
connected to all the RO Trains and will ensure cleaning of first pass SWRO as well as second 
pass RO Trains. 

 



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

68 

   

 

RO Chemical Dosing System 

Antiscalant dosing will be provided as required, in order to achieve reliable performance at 

minimum RO membrane cleaning frequency. Sodium metabisulphite dosing will be provided, 
in order to remove any residual chlorine from the seawater feed and protect the RO 

membranes. Sodium metabisulphite solution will be prepared on-site each day, due to its 
instability. The solid form will be stored in bags (2,850 kg) in the appropriate storage area with 
storage not exceeding 14 days.  

 A bund beneath each chemical tank to retain any possible spill will be provided. All pumps, 
valves, trays, and other equipment, are kept out of this bund to avoid damages in case of a 

spill. The bund volume has been selected to contain 110% of the entire contents of the 
storage tanks. The bund will have a sump pit, to pump out any possible spill and will have 
canopy roof to protect piping and instruments from sun light. 

To enhance the Boron rejection efficiency in the second pass RO membranes, a sodium 
hydroxide dosing system will apply doses as required. in the chemical storage area, with a 
capacity covering 14 days storage.   

The RO Chemical Cleaning Interval depends on the water quality that is coming into the 

system. The manufacturers usually recommend the Chemical Cleaning twice a year, both 
with the acid and the basic solutions. A list of cleaning solutions and indicative volumes are 
provided in the figure below. 

Cartridge filters will be provided within the main sodium bisulphite dosing pipework for the 
dosed sodium bisulphite solution, to remove particulate matter present within the sodium 
bisulphite storage / dosing tank.  

Sodium hydroxide may be added to modify the pH if necessary. Non-oxidising biocides, such 
as DBNPA, will be stored on the site should they be required.  

  



 
 

 
 

 

Taweelah 200 MIGD IWP Seawater Reverse Osmosis Plant  
Environmental and Social Impact Assessment (ESIA) 

69 

   

Figure 3-14 SWRO Chemical System 

 

3.5.6 Brine Effluent Outfall 

The proposed brine effluent outfall pipeline configuration is shown in the figure below.  The 